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For more information please call (850) 283-7557/7757. Refill Call-in: (850) 283-7177 or 1-800-356-5273.

Drugs are listed by most common trade
name. Generics substituted as needed
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Accolate 10mg & 20mg tablet

Accu-chek Advantage Comfort Curve Blood
Glucose Test Strips

Aciphex 20mg tablet

Actonel Smg, 30mg & 35mg tablet

Actos 15mg, 30mg & 45mg tablet

Acular oph solution

Adalat CC 30mg & 60mg & 90mg tablet
Adderall 5mg, 10mg & 20mg tablet
Adderall XR (All strengths)

Advair 100/50, 250/50 & 500/50 diskus inhaler
Aerobid oral inhaler

Afrin nasal solution

Alcaine opth solution

Alcohol pads

Aldactazide 25mg tablet

Aldactone 25mg & 100mg tablet

Aldomet 250mg tablet

Alesse tablet

Alkeran 2mg tablet

Alphagan-P opth sol

Alrex opth sol

Alupent 10mg tablet

Alupent 5% solution

Alupent oral inhaler

Alupent syrup

Ambien 5Smg & 10mg tablet

Amicar 500mg tablet

Amoxicillin 125mg & 250mg/5Sml suspension
Amoxicillin 250mg & 500mg capsule
Amoxicillin 875mg tablet

Ampicillin 250mg & 500mg capsule
Anafranil 50mg capsule

Anaprox DS tablet

Antabuse 250mg tablet

Antivert 12.5mg & 25mg tablet

Anusol HC 25mg suppository & cream
Apresoline 25mg tablet

Aralen 500mg tablet

Aricept Smg & 10mg tablet

Artane 2mg tablet

Asacol 400mg tablet

Atarax 10mg & 25mg tablet & syrup
Athrohist capsule

Ativan .5mg, Img & 2mg tablet

Atrovent inhalant solution

Atrovent Nasal Spray .03% & .06%
Atrovent oral inhaler

Augmentin 250mg, 500mg & 875mg tablet
Augmentin XR, 1000mg tablet

Augmentin 250mg/5ml suspension (100ml)
Augmentin 400mg suspension

Augmentin ES 600mg/5ml suspension (100ml)
Auralgan otic drop

Avandamet 1/500mg, 2/500mg & 4/500mg tabs
Avandia 2mg, 4mg, & 8mg tablet

Avita .025% Gel & Cream

Azmacort oral inhaler

Azulfidine 500mg tablet

Baby ASA EC 81mg tablet

Baclofen 10mg tab

Bacitracin 500u/gm opth ointment (3.5gm)
Bactrim DS tablet

Bactrim suspension

Bactroban 2% cream

Beconase AQ nasal inhaler

Bellergal S tablet

Benadryl 25mg & 50mg capsule
Benadryl elixir

Benemid 500mg tablet

Bentyl 10mg(capsule) & 20mg tablet
Benzoyl Peroxide 5% & 10% Gel
Betadine solution

Betagan opth solution

Betapace 80mg & 120mg tablet
Betoptic-S 0.25% oph solution
Bextra 10mg & 20mg tablet

Biaxin 125mg & 250mg/5ml suspension
Biaxin 250mg & 500mg tablet

Biaxin XL Pac 500mg tablet
Blephamide 10% opth ointment & suspension
Brethine Smg tablet

Buspar 5mg, 10mg & 15mg tablet
Cafergot tablet

Calan 80mg & 120mg tablet

Calan SR 180mg SR & 240mg SR tablet
Capitrol 2% shampoo

Capoten 25mg & 50mg tablet
Carafate 1gm tablet

Carafate 1mg/10ml suspension
Cardizem 30mg, 60mg & 90mg tablet
Cardura 2mg & 4mg & 8mg tablet
Catapres 0.1mg & 0.2mg tablet
Ceclor 500mg tablet

Ceftin 250mg tablet

Cefzil 250mg/5ml suspension

Celexa 10mg, 20mg & 40mg
Chlorpromazine HCL 30mg/ml liquid
Chlortrimeton 4mg & 8mg SR tablet
Chlortrimeton syrup

Chronulac liquid

Ciloxan opth solution

Cipro HC otic susp

Claritin 10mg tablet

Cleocin 150mg & 300mg capsule
Cleocin T solution

Cleocin vaginal cream

Clinoril 150mg & 200mg tablet
Clomid 50mg tablet

Codeine tablet

Cogentin 2mg tablet

Colace liquid (1% solution)
Colchicine 0.6mg tablet

Colestid 1gm tablets & granules
Colyte solution

Combivent inhaler

Compazine 25mg suppository
Compazine Smg tablet

Concerta 18mg, 27mg, 36 mg & 54mg tablet
Condoms with spermicide

Condylox 0.5% gel

Cordarone 200mg tablet

Coreg 3.125mg, 6.25mg, 12.5mg & 25mg tablet
Corgard 40mg & 80mg tablet

Cortef S5Smg & 20mg tablet
Cortisporin otic solution & suspension
Cortisporin TC

Coumadin (all strengths) tablet
Cozaar 25mg, 50mg & 100mg tablet
Cromolyn Sodium 4% oph solution
Cyclogyl oph solution

Cylert 37.5mg tablet

Cytomel Smcg & 25mceg tablet
Cytotec 100mcg & 200mcg tablet
Cytoxan 50mg tablet

Dacriose oph solution

Darvocet N-100 tablet

DDAVP nasal solution

Debrox 6.5% otic

Decadron 0.10% opth solution
Decadron 0.5mg & 0.75mg & 4mg tablet
Deconamine SR capsule

Deconsal II capsule

Demerol 50mg tablet

Demulin1/35 & Demulin1/50 tablet
Depakene 250mg capsule

Depakene 250mg/5ml liquid
Depakote 250mg, 500mg & 500mg(ER) tablet
Depo Testosterone injection
Desogen tablet

Desyrel 50mg &100mg tablet

Detrol 1mg, 2mg & 4mg tablet
Detrol-LA 2mg & 4mg capsule
Dexedrine Smg tablet

Dexedrine-SR 10mg & 15mg capsule
Diamox 250mg tablet

Didronel 200mg tablet

Differin 0.1% cream & gel

Diflucan 150mg tablet (Limit #3 vag candidiasis)
Dilantin 100mg capsule

Dilantin 125mg/5ml suspension
Dilantin 50mg chewable tablet
Dilaudid 2mg & 4mg tablet
Dimetapp Cold & Allergy Elixir
Diovan 80mg, 160mg & 320mg capsule
Diovan-HCTZ 80mg/12.5mg, 160mg/12.mg tab
Disalcid 500mg & 750mg tablet
Ditropan-XL tablet (All strengths)
Domeboro otic solution

Domeboro tablet

Donnatal elixir & tablet

Dramamine 50mg tablet

Drysol

Dulcolax 10mg suppository

Dulcolax 5mg tablet

DuoNeb (Albuterol/Atrovent) solution
Duratears Naturale oph ointment
Duratuss Tablets

Duravent DA tablet

Dynapen 250mg capsule

Dynapen 62.5mg/5ml suspension
DynaCirc 2.5mg capsule

Dyrneium 100mg capsule

Ecotrin 325mg tablet

Elidel cream

E.E.S. 200mg/5ml suspension
Effexor 75mg tablet

Effexor-XR 37.5mg, 75mg & 150mg
Efudex 5% cream & solution

Elavil 10mg & 25mg & 50mg tablet
Elimite 5% cream

Entex PSE

EpiFoam rectal foam

EpiPen Auto Injector & EpiPen Jr. kit
Ery Derm 2% topical solution
EryPed 200mg chewable tablet

Ery tab 250mg tablet

Erythromycin 333mg tablet

Estrace .5mg, 1mg, & 2mg tablet



Estraderm 0.05mg/day & 0.1mg/day patch
Estratest & Estratest HS tablet

Eurax 10% cream

Evista 60mg tablet

Famvir 250mg & 500mg tablet

Feldene 20mg capsule

Ferrous Sulfate 324mg tablet

Ferrous Sulfate dropper

Fioricet tablet

Fiorinal tablet

Flagyl 250mg & 500mg tablet

Fleets Enema & Phospho soda 45ml laxative
Flexeril 10mg tablet

Flomax 0.4mg capsule

Flonase Nasal Spray

Florinef 0.1mg tablet

Flovent 44mcg, 110mcg & 220mcg oral inhaler
Floxin opth sol

Flurbiprofen opth

Fluress .25% opth

FML oph suspension

Folic Acid 1mg tablet

Foltx tablet

Fosamax 5mg, 10mg, 35mg, & 70mg tablet
Gantrisin 500mg/5ml suspension
Garamycin cream

Garamycin oph ointment & solution

Gel kam Mint Gel & Oral rinse

Geocillin 382mg tablet

Glucagon 1mg/ml injection

Glucophage 500mg, 850mg & 1000mg tablet
Glucophage-XR 500mg

Glucotrol 5Smg & 10mg tablet

Glucotrol XL 2.5mg, Smg & 10mg tablet
Glucovance 1.25mg, 2.5mg & 5mg tablet
Glycerin adult and children suppository
Glynase 1.5mg,2.5mg,3mg,5mg & 6mg tablet
Gris Peg 125mg tablet

Gris Peg 125mg/5ml suspension

Gyne Lotrimin vaginal cream

Gynergen 1mg tablet

Haldol 1mg & 5mg tablet

Haldol 2mg/ml concentrate

Humibid DM tablet

Hydrochlorothiazide 12.5mg capsule
Hydrochlorothiazide 25mg & 50mg tablet
Hydrocortisone 1% cream & ointment & lotion
Hydrocortisone 2.5% lotion

Hygroton 50mg tablet

Hytrin Img & 2mg & Smg & 10mg capsule
Hyzaar 50mg/12.5mg & 100mg/50mg tablet
Ilotycin oph ointment

Imdur 30mg & 60mg tablet

Imipramine 10mg, 25mg & 50mg tablet
Imitrex 6mg injection

Imitrex Nasal Spray Smg & 20mg (6/box)
Imodium 2mg capsule

Imuran 50mg tablet

Inderal 10mg & 20mg & 40mg tablet
Indocin 25mg capsule

Insulin syringes 1/2cc & 1cc

Intal nebulizer solution

Intal oral inhaler

Ipecac syrup

Ismo 20mg tablet

Isoniazid 100mg & 300mg tablet

Isoniazid 50mg/5ml syrup

Isopto Carpine 1% & 2% & 4% oph solution
Isopto Homatropine 5% oph solution
Isopto Hyoscine 0.25% oph solution

Isordil 10mg tablet

K DUR 10mEq & 20mEq tablet

KCL elixir 10% elixir

Keflex 250mg & 500mg capsule
Keflex 250mg/5ml suspension
Kenalog 0.1% & 0.5% cream
Kenalog 0.1% & 0.5% ointment
Kenalog 0.1% topical spray

Kenalog in Orabase dental paste
Klonopin 0.5mg & Img tablet
Kwell 1% lotion & shampoo

Lac Hydrin 12% lotion

Lacrilube eye ointment

Lamisil 250mg tablet

Lancets

Lanoxin 0.125mg & 0.25mg tablet
Lanoxin elixir

Lantus (insulin)

Lariam 250mg tablet

Lasix 20mg & 40mg tablet

Leukeran 2mg tablet

Levonorgestrel 0.75 mg (Plan B)
Levoxyl tablet (All strengths)
Lexapro 10mg & 20mg tablet

Librax 5mg capsule

Librium 10mg & 25mg capsule
Lidex 0.05% cream & ointment
Lidex-E .05% cream

Lidocaine 2% viscous

Lioresal 10mg tablet

Lithium Carbonate 300mg capsule
Loestrin-FE tablet

Lomotil tablet

LoOvral tablet

Lopid 600mg tablet

Lopressor 50mg & 100 mg tablet
Lopressor/HCTZ 50mg/25mg, 100mg/25mg &
100mg/50mg

Loprox Gel

Lortab 5mg, 7.5mg & 10mg tablet
Lortab 7.5/50 elixir

Lotemax opth sol

Lotensin 5mg,10mg, 20mg & 40mg tablet
Lotensin/HCTZ 10mg/12.5mg, 20mg/12.5mg &
20mg/25mg

Lotrel 2.5mg/10mg, S5Smg/20mg, 10mg/20mg
Lotrisone cream

Lovenox 30mg, 40mg, 60mg & 80mg inj
Lozol 1.25mg & 2.5mg tablet
MacroBid 100mg capsule
Macrodantin 25mg/5ml suspension
Macrodantin 50mg & 100mg capsule
Magnesium Citrate solution

Maxalt 5Smg & 10mg tablet

Maxzide 25mg/37.5mg & 50mg/75mg tablet
Mediplast 40% patch

Medrol 4mg & Dosepak tablet
Megace 40mg tablet

Mellaril 25mg & 100mg tablet
Mephyton Smg tablet

Mestinon 60mg tablet

Methadone 5Smg & 10mg tablet
Methergine 0.2mg tablet
Methotrexate 2.5mg tablet

Metro Topical Cream & Gel
Metrogel Vaginal

Miacalcin Nasal spray

Micronase / Diabeta 2.5mg & 5mg tablet
Micronor tablet

Midrin capsule

Migranal nasal spray

Minocin 50mg & 100mg capsule
Miralax powder

Mobic 7.5mg & 15mg tablet

Modicon tablet

Moisturel lotion

Monistat 3 vaginal tablets w/ 2% cream
Morphine Sulfate 10mg/5ml solution
Morphine Sulfate 20mg/ml solution
Motrin 400mg & 600mg & 800mg tablet
MS Contin CR 15mg, 30mg & 60mg tablet
Mucomyst 10 & 20% solution

Muro 128 oph ointment & solution
Myambutol 100mg & 400mg tablet
Mycelex 1% cream

Mycobutin 150mg capsule

Mycolog II cream

Myleran 2mg tablet

Mysoline 50mg & 250mg tablet

Naphcon A oph solution

Naprosyn 250mg,375mg,500mg & 550mg
Nardil 15mg tablet

Nasalcrom nasal solution

Natal Care Plus (Child-bearing women ONLY)
Navane Smg capsule

Neomycin sulfate 500mg tablet
Neptazane 50mg tablet

Neurontin 100mg, 300mg, & 400mg tablet
Neurontin 600mg & 800mg capsule
Niacin 50mg & 500mg tablet

Niacin SR 125mg SR & 500mg SR capsule
Niaspan 500mg & 1000mg tablet

Nitro Dur 0.2mg/hr & 0.4mg/hr 0.6mg/hr patch
Nitrobid Topical 2% ointment
Nitroglycerin XR 2.5mg & 6.5mg capsule
Nitrostat spray can

Nitrostat sublingual .3mg, .4mg & .6mg tablet
Nizoral 2% cream & shampoo

Nizoral 200mg tablet

Noctec 500mg/5ml liquid

Nolvadex 10mg & 20mg tablet

Nordette tablet

Norgesic Forte tablet

Normodyne 200mg & 300mg tablet
Norpace 100mg & 150mg capsule
Norpace CR 100mg & 150mg capsule
Norvasc 2.5mg, 5Smg & 10mg tablet
Norpramin 10mg & 25mg tablet
Novahistine Expectorant with Codeine liquid
Novolin Insulin N, R, L, U & 70/30
Novolog insulin vials

Nulytely (various flavors)

Nystatin 500,000 unit tablet

Nystatin cream, ointment & powder
Nystatin suspension

Ocuflox opth solution

Oretic 12.5mg tab

Ortho-Cyclen

Ortho-Evra patch

Ortho Novum 1/35 tablet

Ortho Novum 1/50 tablet

Ortho Novum 7/7/7 tablet

Ortho Tri-Cyclen

Ovral tablet

Pamelor 10mg, 25mg & 50mg capsule
Pancrealipase capsule

Parafon Forte DSC 500mg tablet

Parlodel 2.5mg tablet

Patanol .1% opth solution

Paxil 10mg,20mg,30mg & 40mg
Pediaflor 0.5mg/ml dropper

Pediapred 6.7mg/5ml liquid (120ml)
Pediaprofen 100mg/5ml suspension
Pediazole suspension

Penicillin VK 250mg & 500mg tablet
Penicillin VK 250mg/5ml suspension



Pepto Bismol 262mg chewable tablet
Percocet Smg, 7.5mg & 10mg tablet
Pericatin 4mg tablet

Peridex 0.12% liquid

Persantine 25mg tablet

Phenergan 12.5mg, 25mg & 50mg suppository
Phenergan 25mg & 50mg tablet
Phenergan 6.25mg/5ml liquid
Phenobarbital 15mg & 30mg tablet & elixir
Phenylhistine DH w/codeine liquid
Phrenilin tablet

Pilopine HS 4% oph gel

Plaquenil 200mg tablet

Plavix 75mg tablet

Plendil 2.5mg,5mg & 10mg tablet

Pletal 50mg & 75mg tablet

Polysporin oph ointment

Polytrim oph solution

Ponstel 250mg capsule

Precision Xtra Glucose monitor
Precision Xtra Test Strips

Pred Forte 1% oph suspension
Prednisone 1mg,5mg,10mg, 20mg, 50mg tablet
Prednisone 5mg/ml syrup

Prelone 15mg/5ml liquid

Premarin 0.3mg & 0.625mg, .9mg & 1.25mg
Premarin .625mg vaginal cream
Prempro .625mg/2.5mg & .625mg/5mg tablet
Prevacid 15mg & 30mg capsule
Prevident Fresh Mint gel or Rinse
Prevident Plus 5000

Primaquine Phosphate 26.3mg tablet

Pro Banthine 7.5mg & 15mg tablet
Procan 250mg capsule

Procan SR 500mg SR tablet

Procardia 10mg capsule

Proctofoam HC aerosol solution

Prolixin 1mg & 5mg tablet

Propine oph solution

Propylthiouracil 50mg tablet

Proscar Smg tablet

Prosed DS

Proventil 2mg/5ml syrup

Proventil 0.083% solution for inhalation
Proventil 0.5% solution for inhalation
Proventil 4mg tablet

Proventil oral inhaler

Provera 2.5mg, 5Smg & 10mg tablet
Prozac 10mg, 20mg, & 40mg capsule
Psorcon .05% cream & ointment
Pulmicort oral inhaler

Pulmicort Respules .25mg/ml & .5mg/ml
Pyrazinamide 500mg tablet

Pyridium 100mg & 200mg tablet
Questran Light can

Quinaglute Duratab 324mg tablet
Quinidex Extentabs 300mg tablet
Quinidine Sulfate 200mg tablet

Quinine 260mg tablet

Quinine Sulfate 325mg capsule

Refresh Plus opth solution

Reglan 5mg & 10mg tablet

Reglan 5mg/Sml liquid

Remeron 15mg, 30mg & 45mg tablet & Soltab
Restoril 15mg & 30mg capsule

Retin-A Gel or cream (All strengths)
Rhinocort AQ nasal spray

Rifadin 300mg capsule

Risperdal tablet (All Stregnths)

Ritalin Smg & 10mg, 20mg & 20mg SR tablet
Robaxin 500mg & 750mg tablet
Robitussin AC liquid

Robitussin DM liquid

Rondec DM Pediatric Formula drops
Rondec DM syrup

Rowasa 4gm enema

Roxicodone tablet

Rythmol 150mg tablet

Sebulex shampoo

Seconal 100mg capsule

Selsun Rx 2.5% shampoo

Septra DS tablet

Septra suspension

Serax 15mg capsule

Serevent Diskus

Seroquel 25mg tablet

Serpasil 0.25mg tablet

Serzone 100mg,150mg & 200mg tablet
Silvadene 1% cream

Singulair 4mg & 5mg (chwtb), 10mg tablet
Simethicone drops

Sinemet 10/100 & 25/100 & 25/250 tablet
Sinequan 10mg, 25mg & 50mg capsule
Skelaxin 400mg tablet

Slow K 8mEq tablet

SSKI 1mg/ml solution

Stadol Nasal Spray: Limit 2 btls, 1 refill
Stelazine 2mg & 5Smg tablet

Strattera 18mg, 25mg, & 40mg capsule
Sudafed 30mg tablet

Sudafed 30mg/5ml liquid

Suprax 400mg tablet

Surmontil 25mg & 50mg capsule
Symmetrel 100mg capsule

Synalar 0.01% solution

Synthroid tablets (All Strengths)
Tagamet 300mg/5ml liquid

Tagamet 300mg & 400mg tablet
Talwin NX tablet

Tapazole Smg tablet

Tazorac .05% & .01% cream

Tegretol 100mg & 200mg & 200mg(XR) tablet
Tegretol 100mg/5Sml suspension
Temovate 0.05% cream

Tenoretic 50mg/25mg & 100mg/25mg
Tenormin 25mg, S0mg & 100mg tablet
Tequin 200mg & 400mg tablet

Terazol 7 vaginal cream

Tessalon 100mg Perles

Testosterone cypionate injection
Tetracycline 250mg & 500mg capsule
Theophyline ER 100mg, 200mg & 300mg
Thiamine 50mg & 100mg tablet
Thorazine 25mg & 100mg tablet
Thorazine 30mg/ml &100mg/ml liquid
Thyroid 30mg, 60mg & 90mg tablet
Tiazac (all strengths) caps

Timoptic 0.25% & 0.5% oph solution
Tinactin 1% solution, powder & cream
TobraDex opth solution & ointment
Tobrex oph solution

Tofranil 25mg & 50mg tablet

Tolinase 250mg tablet

Topicort 0.05% gel

Topicort & Topicort-E 0.25% cream
Toprol-XL tablet (all strengths)
Toradol 10mg tablet

Triamcinilone .5% cream & ointment
Triamcinilone .1% cream & ointment
Triavil / Etrafon 2/25 & 4/25 tablet
Tricor 54mg & 160mg tablet

Trilafon 16mg/Sml concentrate
Trilafon 4mg & 8mg tablet

Trimpex 100mg tablet

Trinalin tablet

Triphasil tablet

Trusopt oph solution

Tylenol #2 & #3 tablet

Tylenol 120mg & 650mg suppository
Tylenol 160mg/5ml elixir

Tylenol 325mg & 500mg tablet
Tylenol 80mg/0.8ml drops

Tylenol with Codeine elixir

Tylox capsule

Ultram 50mg tablet

Ultracet tablet

Urecholine 25mg tablet

Urocit K 5SmEq & 10mEq tablet
Valisone 0.1% cream

Valium 2mg, 5mg, & 10mg tablet
Valtrex 500mg & 1gm tablet
Vanceril oral inhaler

Vasocon A oph solution

Vermox 100mg tablet

Vibramycin 100mg capsule
Vicodin 5mg tablet

Vicodin-ES & Vicodin-HP tablet
Vicoprofen tablet

Vidaylin/ F solution

Vira A oph ointment

Viroptic oph solution

Visken 5mg & 10mg tablet

Vistaril 25mg & 50mg capsule
Vitamin A &D ointment

Vitamin A 10,000 units capsule
Vitamin B12 1000mcg/ml injection
Vitamin B6 50mg & 100mg tablet
Viva Drops oph solution

Voltaren oph solution

Vosol & Vosol HC otic solution
Wellbutrin 75mg & 100mg tablet
Wellbutin-SR 100mg & 150mg
Westcort 0.2% cream & ointment
Xalatan opth solution

Xanax 0.25mg & 0.5mg & 1mg tablet
Xopenex Inh sol .31mg, .63mg & 1.25mg
Xylocaine 2% jelly

Xylocaine 5% ointment

Yasmin tablet

Yocon tablet

Zantac 150mg & 300mg tablet
Zantac syrup

Zarontin 250mg tablet

Zarontin 250mg/5ml syrup
Zaroxolyn 2.5mg & 5mg tablet
Zestoretic 10mg/12,5mg tablet
Zestril 2.5mg, Smg, 10mg,20mg & 40mg tablet
Zetia 10mg tablet

Ziac 2.5mg, Smg & 10mg tablet
Zinc Oxide ointment

Zithromax 100mg & 200mg/5ml suspension
& 1gm packet

Zithromax 250mg tablet

Zithromax 500mg Tri-pak

Zocor 5mg, 10mg, 20mg,40mg & 80mg
Zoloft 25mg, 50mg & 100mg tablet
Zomig 2.5mg & 5mg tablet
Zovirax 200mg capsule

Zovirax ointment

Zovirax suspension

Zovirax 400mg & 800mg tablet
Zyloprim 100mg & 300mg tablet
Zyprexa 2.5mg, Smg, 10mg, & 20mg tablet
Zyrtec Smg & 10mg tablet
Zyrtec-D tablet

Zyrtec Syrup



